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P4 #R Sample Description

B 445 REVHEE TS RS 255500
Sample Name Polymer Li-ion Cell Sample Model
IS5 5 AR A RER I AR A IR 2 ]
Testing laboratory | Guangdong ESTL Technology Co., Ltd.
TR H L IR R SE T AL L e X %95 IR 1 56101, 201-208% .
. Room 101, 201-208, Unit 1, Building 1, No. 9 Headquarters 2nd Road, Songshan

Testing Address Lake Park, Dongguan, Guangdong, China.
ZFERAL
Applicant
ZFE A Mk
Applicant
Address
I3

Manufacturer
138 P b bk

Manufacturer
Address
AR e B GBI FIPRAET W) 5-EhREE38.37Y

TR
Standard UNITED NATIONS the "Manual of Test and Criteria" (ST/SG/AC.10/11/Rev.7)

Section 38.3.

FERE H ]

Date of sample 2023-12-15
receipt
EMEE:!
el 2023-12-15 to 2024-01-05
Tested date

K36 4518 Test conclusion:

The Polymer Li-ion Cell submitted by are tested
according to UNITED NATIONS the "Manual of Test and Criteria" (ST/SG/AC.10/11/Rev.7) Section 38.3.
The test items are full items. The test results comply with the relevant requirements of the standard.

Holll Tested by i 1% Reviewed {4 Approved by

5., T[4

25 03-S017-1A Global Testing , Great Quality.
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¥ 515 2 Sample Information
SRR WERE
bR 3.7V AUCER 4000mAh
Nominal Voltage Rated Capacity
BLIS R bR %=
14.8Wh :IF ®
Watt-hour Trade mark % E i
| : GERES :
. 78 HL B H 40V . TR 2 1E L 3.0V
Limited Charge Voltage Discharge Cut-Off Voltage
. i N RRE 78 FE LI
Z5 B L N HF *?E.. JiL
2500mA Max. Continuous 5000mA
Charge Current
Charge Current
. . R SR TR FLR
FCHL R SRR
: 2500mA Max. Continuous 5000mA
Discharge Current .
Discharge Current
. . e
R 100mA BT 87.9mm*54.7mm*7.1mm

End Charge Current

Cell dimensions

Description of the sampling procedure: /

BORERE 7 UL /

Description of the deviation from the standard, if any: /

DRSS RAFF B ESUI B /

Remarks/#7E:

1. AR DL N

Throughout this report a comma is used as the decimal separator.

2 MR FOR A N

As for the Verdict, “-” means “no need for judgement”, “P” means “pass”, “F” means “fail” and “N/A”

means “not applicable”.

“P”%ﬂ—‘—\‘“ﬁﬁ"’ “F”%%“Kﬁﬁ” s “N/A”%ﬂ—‘—\‘uz_\‘jﬁﬂ%” R

"« ” o«

ZEHS: 03-S017-1A

Global Testing , Great Quality.
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Summary of testing:

Tests performed (name of test and test clause):

Test items

T.1: Altitude simulation / /& /%

(EDN

T.2: Thermal test / {7 5
T.3: Vibration / %z}

T.4: Shock / #hiti

T.5: External short circuit / 4
B

T.6: Crush / /& erlmpact/di
==

T.7 Overcharge / it 78 -

T.8: Forced discharge / i i C21-C40
JECH

Sample Number

C1-C10

C11-C20

The sample’s status is good.

FEfRROL R A

Rechargeable cells of C1~C5 are full charged after one
cycle;

A 78 B HLESC A ~CB M 1 IR A FA i HIUIR A

Rechargeable cells of C6~C10 are full charged after twenty-
five cycles;

A 78 L HLE CB~C 1 0 A 25 R AIE FA I HIAR A «

Rechargeable cells of C11~C15 are 50% charged after one
cycle;

A 78 B B C11~C15 M 1R TG i 50% 78 HUR A 5

Rechargeable cells of C16~C20 are 50% charged after
twenty-five cycles;

A 78 L LS C16~C20 8 25 VR FE 3 5 50% 78 IR 25 5
Rechargeable cells of C21~C30 are full discharged after one
cycle;

A 78 L LS C21~C30 9 1R B A 58 A TR HUIR A :

Rechargeable cells of C31~C40 are full discharged after
twenty-five cycles;

A7 HL B CB31~CA0 N 25 A A 58 A T HLARES -

Testing location:
A A
AR A RER I AR AT IR 2 ]

Guangdong ESTL Technology Co., Ltd.
AR AR SE TR Ll el XS 95 1k

1576101, 201-208% .

Room 101, 201-208, Unit 1, Building 1,

No. 9 Headquarters 2nd Road,

Songshan Lake Park, Dongguan,

Guangdong, China.

ZEHS: 03-S017-1A

Global Testing , Great Quality.
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Test Procedure:

1.Each battery type is subjected to tests T.1 to T.8. Tests T.1 to T.5 are conducted in sequence on the
same battery. Tests 6 and 8 are conducted using not otherwise tested batteries. Test T.7 may be
conducted using undamaged batteries previously used in Tests T.1 to T.5 for purposes of testing on
cycled batteries.

AR F b3S RN AT TA B T8RS o P A 20042 5 7E A8 7] (1) — £ it B AT IRIO TAZET.5.
IS T.OFIT.8RAH I A by At ik iy vl o 3G T.7 W DA F 2 AT AE TR ER T.A 2= T.5 {8 A ok A AR 453 IR el il
17, DM HEAT AEPE A i e

2.In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M1-M2)/M1x100

N T RAC RS, AT AR RS (%)=(M1-M2)/M1x100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table below, it is considered as "no mass loss".
A MG HT &, M2:2 R 565 & . 0 SRR S HUR AL N R T FI I EUE , B A TC i =i

Mass M of cell or battery Mass loss limit

HA S Bl Lt ) 5 JoT A R PR A
M<1g 0.5%
1g<M<75¢ 0.2%
M>75g 0.1%

3. Intest T.1 to T.4, batteries meet this requirement if there is no leakage, no venting, no disassembly,
no rupture and no fire and if the open circuit voltage of each test battery after testing is not less than
90% of its voltage immediately prior to this procedure.

FEMRTAZETA%, B E LB Tl ok, TBERMIE K, JF B8 b
J BT % AN/ T AR #EAT X — 0 T LR 90% .

25 03-S017-1A Global Testing , Great Quality.
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Photos of Samples and Labels/#E 5 18 5 & ARiR
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38.3.4

Procedure / X3 H

H5E
Verdict

38.3.4.1

Test 1: Altitude simulation / fi[i&1: BEAE#

P

Test cells and batteries shall be stored at a pressure of
11.6kPa or less for at least six hour at ambient
temperature (20£5°C).

BRI FO R LR IR 20+5°C, KRR JTNAS KT
11.6kpa [5G I AEA D T-6 /N .

P

Requirement / frifE E3K :
1. Cells and batteries Mass loss limit: <0.1%.
P ERIR<0.1%.

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states.

T it i 5 T i R s AR 126 A T2 R S FRU90 %, 22
SRANE H T 58 4 T8 e Fi D HL RS T EL B

3. No leakage, no venting, no disassembly, no rupture
and no fire.

FEMMNTCIRI TofF . oA, TR LT E KA
IR

No leakage, no
venting, no
disassembly, no
rupture and no fire.
T TR o
i TR LR TR K
WG

The data see table 1.

I E ot IR

38.3.4.2

Test 2: Thermal test / MR 2: 158 1R%:

Test cells and batteries are to be stored for

TR, H A A R AR S A

1. one temperature cycle: 72+2°C(6h) — -40+2°C(6h).
— IR G N T7242°C(6h) — -40£2°C(6h).

2. The maximum time interval between test temperature
extremes is 30 minutes.

T P55 2 45 5 K T B B[R] 2 30mins
3. This procedure is to be repeated 10 times.
HE10 RKIGH

4. after which all test cells and batteries are to be stored
for 24 hours at ambient temperature (20+5°C).

TGS ARG, PrA R0 S M FAE 20£5°C I T 4
H24 /N,

Requirements / Fr#EZR :
1. Cells and batteries Mass loss limit: <0.1%.
P EH1R<0.1%.

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states.

FE RS J5 T B HHe S AMIC 12058 1 T 6 HE R 1190 %,k
SRANE H T 58 A2 T8 e Fi ) HL RS T L

3. No leakage, no venting, no disassembly, no rupture
and no fire.

FEab N IR ToHER . ToEAR.
IR

TR L KT KR

No leakage, no
venting, no
disassembly, no
rupture and no fire.
w7 £ S N .
ML TR LR T K
WA

The data see table 1.

I EtE IR

YGRS

03-S017-1A

Global Testing , Great Quality.
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38.3.4.3

Test 3: Vibration / iR 3: #73)

1. Cells and batteries are firmly secured to the platform
of the vibration machine.

FLO AT 2 [ M 2 e AR AR B 5 (BT B

2. The vibration :a sinusoidal waveform with a logarithmic
sweep between 7 Hz and 200 Hz and back to 7 Hz
traversed in 15 minutes.

PRBNLAIEZ B, LATHZ 38 022200Hz, SR )5 70/ 0]
BITHZ N—MER, — DB RFEE5 7B B i i 1%
%

3. the logarithmic frequency sweep is as follows: from 7
Hz a peak acceleration of 1 gn is maintained until 18 Hz
is reached, The amplitude is then maintained at 0.8 mm
(1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 gn occurs (approximately
50Hz), A peak acceleration of 8 gn is then maintained
until the frequency is increased to 200 Hz.

XTEATION T B ZETFIRREF 1gn (85 KNI B B 2%
N8 ek, IRIERIRIEIRFFE0.8 22K (i fWiz1.6 2
KD IR BB IR L IE FI8gn (FR £ 5450 i
780 5 KON RFFAE8gn ELEISH AR K 1 21200 ##
%

4. This cycle repeated 12 times for a total of 3 hours for
each of three mutually perpendicular mounting position
of the cell. One of the directions of vibration must be
perpendicular to the terminal face.

CAFIR B ) e vp— N7 ) 6 20 i ELRE Al v, e A HEs
MEASEARE B TT m) OG22, AN T7 A3 AN,
3£9 /it

Requirements / fpifEE K .

1. Cells and batteries Mass loss limit: <0.1%.

FE i o B 451 2:<0.1%.

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states.

FE RS J5 T B HHe S AMIC 12058 1 6 L 1190 %,k
SRANTE F] 558 4 T805¢ HEL FR) F RSN R 7

3. No leakage, no venting, no disassembly, no rupture
and no fire.

FEMN TG o TofiA. R LT E KIS
IR

No leakage, no P
venting, no
disassembly, no
rupture and no fire.
T TCHER . o
NP RIS TP
WG

The data see table 1.

IR A IR

38.3.44

Test 4: Shock / Jllix, 4: phk

TR

03-S017-1A

Global Testing , Great Quality.
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Test cells and batteries shall be secured to the testing
machine by means of a rigid mount which will support all
mounting surfaces of each test battery. Each cell or
battery shall be subjected to a half-sine shock of peak
acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be subjected
to a half-sine shock of peak acceleration of 50 gn and
pulse duration of 11 milliseconds.

TR LSO E o I 1 ] g 7 SR AR R e b, AT
LS 3B 00 F b B BTG T o A FEL S B3 b 7 0
Ik FE150 gn. kbt )6 msH IEsZ kAT bl . B
K HL S R FH AR N5 250 gn. kst 1] 11 ms 2k IE 523
BEAT R

P

Each battery shall be subjected to a half-sine shock of
peak acceleration depending on the mass of the battery.
The pulse duration shall be 6 milliseconds for small
batteries and 11 milliseconds for large batteries. The
formulas below are provided to calculate the appropriate
minimum peak accelerations.

BEAS HL I N FH 2 T 5 vk P 0 A o ik B2 K /N BGR T  HL

TR . /NI R F 6 mis R ki T DL A K LB 2 FH 11

s KRR 1) o HR 48 T T A 2 SR 58 3 1Y) foe /N B

HE.

Batter Minimum peak Pulse
y acceleration duration

150 gn or result of
formula

Small Acceleration (gn)
batteri 6ms
os (100850)

mass *
Whichever is smaller
50 gn or result of formula
Acceleration (gn)

Large
batteri ( 30000 j 11ms

es B

mass *

Whichever is smaller

Each cell or battery is subjected to three shocks in the
positive direction and to three shocks in the negative
direction in each of three mutually perpendicular
mounting positions of the cell or battery for a total of 18
shocks.

AR HLU B R AR =T LT 19 15 7 % K 32 =2k s
Pl AR 3y, R8I

X

L]

—

EE

03-S017-1A

Global Testing , Great Quality.
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Requirements / fnifE 2K : No leakage, no P
1. Cells and batteries Mass loss limit: <0.1%. venting, no

. e disassembly, no

P Al B B 454 52<0.1% rupture and no fire.

2. Open circuit voltage not less than 90%, The TR THS . TR
requirement relating to voltage is not applicable to test Ty TERERLLL L ok

cells and batteries at full discharged states. %

T a6 5 T i R s AR T 1206 A T2 L S FRU90 %, 22
SRANIE F T 58 4 T80 HEL PR H RSN F vl

3. No leakage, no venting, no disassembly, no rupture
and no fire.

RGN CHE R Tofik . R LR T E KR
HIRA .

The data see table 1.

A E ot A1

38.3.4.5 Test 5: External Short Circuit / Jli%5 JM 8256 5% P

1. The cell or battery to be tested shall be temperature P
stabilized so that its external case temperature reaches
57+4°C.

PRIFFAIS IR B IR AR 7E5744°C, LU sEE B FIB AR S 41
i JEIEF|57+4°C

2. the cell or battery shall be subjected to a short circuit
condition with a total external resistance of less than 0.1
ohm at 57+4°C, This short circuit condition is continued
for at least one hour after the cell or battery external case
temperature has returned to 57+4°C.

Rre b IR TR /N T0.1Q (0 rPHL IR BR 3R AT R B A
AR R 357 24°C 2 Ja IR FFAL SRS 1 /N BALE .

3. the cell or battery must be observed for a further six
hour for the test to be concluded.

Xof FELES B LT e — P L5286 /NN A BE RSk .

Requirements / frif 3K : External temperature P
During the test and within six hours after test, the cells or not exceed 170°C
batteries. AR AR IE170°C
FEMRE R DL S 2 J56 AN/, LS Bl AR i No disassembly, no

1. External temperature not exceed 170°C. rupture and no fire.

SN AR 170°C, Ttk ERARTH
. , KGR
2. No disassembly, no rupture and no fire. The dat table 1
e data see table 1.
FEGh LR . TCHERATCE KR KA . -
" ; IR K A1
38.3.4.6 Test 6: Impact / Crush / iX6: 1 | HE P
Impact (applicable to cylindrical cells not less than 18mm N/A

in diameter).
i GEHTHEAANNT18 RIS .

25 03-S017-1A Global Testing , Great Quality.
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1. This test sample cell or component cell is to be placed
on a flat smooth surface.

IR it FH B R BT A RS TRE — B 11 1
.
2. A 15.8mmz0.1mm diameter bar is to be placed across

the center of the sample, A 9.1kg+0.1kg mass is to be
dropped from a height of 61+2.5cm onto the sample.

F—E A2 N15.8mm=0. 1 mmir AN rb h ER T CE )
K — i N9.1kg0. 1kg I 1A 6 122.50m ) FE ¥ [ b
Bl o

3. The test sample is to be impacted with its longitudinal
axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8mmz+0.1mm diameter curved

surface lying across the centre of the test sample. Each
sample is to be subjected to only a single impact.

PRzl (O ule, Gl B P IH (R TP AT I SRS
O EAR15.8mm+0. 1 mm 2 iR E MM EE . F—
AR R 25— g

N/A

Requirements / FpifEE K .

1. Test cells or component cells external temperature not
exceed 170°C.

R BT A RO B4 i e 2% T UL P AN B 170°C
2. No disassembly and no fire within six hours of this
test.

WIS E6 NI 2, NTEMRA TS KR AL

N/A

Crush (applicable to prismatic, pouch, coin/button cells
and cylindrical cells less than 18mm in diameter).

PEIE GEHITRAEIE . 4R%E. R m/a4n s A B AR/ T
18 Z KM .

X

—

EE

03-S017-1A

Global Testing , Great Quality.
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1. A cell or component cell is to be crushed between two | The applied force P
flat surfaces. The crushing is to be gradual with a speed |reaches 13 kN £ 0.78
of approximately 1.5 cm/s at the first point of contact. kN.

The crushing is to be continued until the first of the three Wlni 755513 48
options below is reached. +0.78 T4

W R E T FSTAE AT (B FE e, 55 ) BEIZ
IR, FEES — Nl m B R 20 81,5 JEOK/RD . ik
FREiET, BEBHILLF =gl —:

(a) The applied force reaches 13 kN + 0.78 kN.

W) 7115313 T-4:+0.78 T4

(b) The voltage of the cell drops by at least 100 mV.
FELES R RS R FE 222100 224K

(c) The cell is deformed by 50% or more of its original
thickness.

R AR T IB S5 R )R 2 150% PA L.

2. A prismatic or pouch cell shall be crushed by applying

the force to the widest side. A button/coin cell shall be
crushed by applying the force on its flat surfaces.

For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

TR AT T B A 2 P SO B A e 0 P — T i s o 2T/ T T2 P
AN B £ T} O 2 5 A SO VNS R R B =R A

Requirements / frif B3R External temperature P
1. Test cells or component cells external temperature not |0t exceed 170°C
exceed 170°C. HMEIREEANIE170°C
HL AR BT A P ) o v R T UL P B AN 170°C No disassembly, no
2. No disassembly and no fire within six hours of this rupture and no fire.
test. ToffiR. o AT E
RIGLERGE6 NN 2 W, BEMIEMESE KMERE. | KARKE.
The data see table 2.
IS W2,
38.3.4.7 Test 7: Overcharge / iR 7: Z R & N/A

25 03-S017-1A Global Testing , Great Quality.
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1. The charge current shall be twice the manufacturer’'s N/A
recommended maximum continuous charge current.

A2 R ) HERS B i KRR 22 78 L BN R i 7 FEL

2. The minimum voltage of the test shall be as follows:
Ak /N LR

a) When the manufacturer’'s recommended charge
voltage is not more than 18V, the minimum voltage of the

test shall be the lesser of two times the maximum charge
voltage of the battery or 22V.

W) A 7 F R S AN 18, A Y B/ e H
HL S N ) SXhm A8 B K T8 R R I A £ B 2 22V 2 )
BUNE

b) When the manufacturer’'s recommended charge
voltage is more than 18V, the minimum voltage of the
test shall be 1.2 times the maximum charge voltage.
SR R HEFE I 7 B L R 18V, AR B/ 7 H H
FE R bR KT8 H L R A 1.2 £

3. Tests are to be conducted at ambient temperature
20+5°C, The duration of the test shall be 24 hours.

20+5°CHIMIRIREE N, RIS FrEE24 /IR,

Requirements / fnifE 2K : N/A
No disassembly and no fire within seven days of this test.

IR M AERES Th ANAER S5 7 RN, TG AR AR AN o3 K

FKAE .
38.3.4.8 Test 8: Forced discharge / I3 8: 3| P
Each cell shall be forced discharged at ambient P

temperature by connecting it in series with a 12 V D.C.
power supply at an initial current equal to the maximum
discharge current specified by the manufacturer.

205 CHIFEIR LT, R B BLEEREAE 12V 1 B AL I
HEAT RO, B A R R S R A HEI G HR
3% )i T B R TSR FEA

The specified discharge current is to be obtained by P
connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell shall be forced
discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).

F6 52 (TR0 H R I I R BRI RS B A B KN R
R IRAT, B HARS A SR ORI TR) VN D9 8iUE
ARG (28D .

Requirements / FrifEE R : No disassembly and no P

No disassembly and no fire within seven days of this test. | fIre-

RIGRE S AE R ARAIO R T R, MR K | DRI R,
RRAE The data see table 2.

IR A AR 2.

25 03-S017-1A Global Testing , Great Quality.
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Table 1: T1-T5/ &1, AH1-iRKS5

Sample | Mass prior to | OCV prior to Test 1: Altitude Test 2: Thermal test Test 3: Vibration Test 4: Shock Test 5: External
No. / #ih | test/ 5GHT | test/ EGH] simulation Mt 20 LR 5 TR 3: $RE) TR 40 phik Short Circuit
G [ (g) L (V) TR 1. A MR 5: HM i %
Mass Change Mass Change Mass Change Mass Change ratio Temp. (°C)
loss(%) ratio loss(%) ratio loss(%) ratio loss(%) HLI L (%) L (°C)
JRERR | BIE(%) | FESL | HIEH(%) | ESRK | HEH(%) | BUEK(%)
(%) (%) (%)
C1 79.231 4183 0.000 99.93 0.011 98.47 0.000 100.00 0.000 100.00 99.6
C2 78.777 4.182 0.000 99.95 0.017 98.59 0.000 99.98 0.001 100.00 114.2
C3 78.629 4179 0.000 99.95 0.017 98.52 0.001 100.00 0.000 100.00 98.0
Cc4 78.833 4.180 0.001 99.90 0.018 98.54 0.000 99.98 0.000 100.00 117.6
C5 77.859 4.180 0.003 99.95 0.014 98.54 0.001 99.95 0.000 99.98 99.6
C6 78.591 4.181 0.001 99.95 0.010 98.44 0.001 100.00 0.000 100.00 103.4
c7 79.021 4183 0.000 99.93 0.013 98.44 0.001 100.00 0.000 100.00 106.9
C8 78.893 4.182 0.001 99.95 0.015 98.40 0.000 99.98 0.000 99.98 94.3
C9 77.628 4.180 0.003 99.95 0.013 98.61 0.000 100.00 0.000 100.00 98.5
C10 77.920 4178 0.000 99.95 0.012 98.59 0.000 100.00 0.000 100.00 117.5
595 03-S017-1A Global Testing , Great Quality.
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Table 2: T6-T8 /2. iX%6-iX %8

Test 6: Impact/Crush Test 7: Overcharge Test 8: Forced discharge
[ MA6: fei Ik [ 7 e [ WAAS: 5 i F
Sample | OCV prior | Temp. (°C) /| Sample No./ | OCV priorto | Sample No. / £ | OCV prior to test
No./ i | totest/ W | R (C) | peigiss | test/ kBRI RamE | ORI (V)
g | AT FE(V)
V)
C11 3.806 23.4 -- -- C21 3.285
C12 3.811 231 -- -- C22 3.256
C13 3.805 23.3 -- -- C23 3.271
C14 3.815 22.7 -- -- C24 3.260
C15 3.810 231 -- -- C25 3.255
C16 3.813 23.2 -- -- C26 3.267
C17 3.814 23.2 -- -- Cc27 3.263
C18 3.807 22.6 - -- C28 3.266
C19 3.808 23.6 - -- C29 3.258
C20 3.810 23.3 - -- C30 3.264
- - - - - C31 3.266
-- - - -~ -- C32 3.271
- - - - - C33 3.263
-- - - -~ -- C34 3.275
-- - - -~ -- C35 3.273
-- - - -~ -- C36 3.281
- - - - - C37 3.266
-- - - -~ -- C38 3.267
-- - - -~ -- C39 3.253
-- - - -~ -- C40 3.249
— T -

--- End of Report ---

2T 03-S017-1A Global Testing , Great Quality.
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Declaration

1. RS TEHEE N AR N A N 2544 TR
The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
2. A IRAR A A UG BT 2 R TR A AR G SRR Y
Objections to the test report must be submitted to ESTL within 15 days.
3. R = Hif[FE, A S AR
Nobody is allowed to photocopy or partly photocopy this test report without written permission of
ESTL.
4. % LN SR UERE S R TR, T ORUE B it 44 A it LRGBS DR ), 5 DU A Ay ) B AN AR AT
(LR EPSUaga e

The client should provide samples and relevant data, at the same time, they should guarantee the
consistence of the product’s name the declared, the samples they provided and the goods to be

transported. Otherwise we will not bear any relevant responsibilities.
5. AR A ARHIE R i 17 T
The test report is valid for the tested samples only.
6. AT AR DL RS0 ST (R D A5 D AT AR AN b AR B A9 A S I BT WA AR ARSI 3% 1
ESTL’s liability under no circumstance will exceed the testing fee received from applicant for test
conducted hereof this testing report.
7. AR R EE R
The test report is invalid if altered.
8. A TLA LT AR S L HE” 8 “AE” LR
This report is invalid without the company's "Special seal for Test Report" or "official seal".
9. AR ARINFECMATE FUNENR S, AEAHAEIER, A2 AR5 AR XS AEH BT
f£.

This report is not stamped with CMA qualification certification mark, which does not have the
function of social proof, and the Company does not assume any risks and legal liabilities caused by
this.





